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We hereby certify that:

The above equipment was tested by SGS Taiwan Ltd. Central RF Lab The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.10:2013 and the energy emitted by the
sample EUT comply with FCC rule part §15.247, ISED RSS-247.

The results of this report relate only to the sample identified in this report.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIESAR - IR EGSEREHNA LA - FRFLELERTIOR « RRERGANFHMEHF » R HHER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/z7#* % 7 "% %374 A £ F % 7 1 8 134 55

cARRPHRFF LD | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2303000752ER
Page: 2 of 186

Revision History

Report Number |Revision Description Issue Date Revised By |Remark

TERF2303000752ER 00 Original. July 20, 2023 Susan Lin

Note:

1~ The remark "*" indicates modification of the report upon requests from certification
body.
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GENERAL INFORMATION

1.1 Product Description

Report No.: TERF2303000752ER
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Product Name: AP-800AX
Brand Name: Silex Technology
Model No.: AP-800AX
Model Difference: N/A
Hardware Version: N/A
Firmware Version: N/A
EUT Series No.: 000001814
Power Supply: 12Vdc
Test Software
(Name/Version): QRCT v4.0.211.0
1.2 RF Specification
WLAN 2.4GHz
Wi-Fi Frequency Channels Rated Power (dBm) Modulation
Range Peak Avg. Technology
802.11b 2412~2462 11 25.74 22 .97 DSSS
802.11g 2412~2462 11 28.74 22.93 OFDM
802.11n20 2412~2462 11 29.34 22.98 OFDM
802.11n40 2422~2452 7 29.05 22.92 OFDM
802.11ax20 | 2412~2462 11 29.86 22.99 OFDMA
802.11ax40 | 2422~2452 7 29.56 22.46 OFDMA
CCK, DQPSK, DBPSK for DSSS
Modulation type: 64QAM, 16QAM, QPSK, BPSK for OFDM

1024 QAM, 256 QAM , 64QAM, 16QAM, QPSK,
BPSK for OFDMA

802.11 b: 1/2/5.5/11 Mbps

802.11 g: 6/9/12/18/24/36/48/54 Mbps

802.11 n_20MHzup to 144.4Mbps

802.11 n_40MHz:up to 300Mbps
802.11 ax_20MHz:up to 286.8Mbps
802.11 ax_40MHzup to 573.6Mbps

Data Rate:
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WLAN 2.4GHz for IC

Wi-Fi Frequency Channels Rated Power (dBm) .Rated Power Modulation
Range Peak Avg. indBm (EIRP) | Technology
802.11b 2412~2462 11 25.74 22.97 27.18 DSSS
802.11g 2412~2462 11 28.74 22.93 27.14 OFDM
802.11n20 2412~2462 11 29.34 22.98 27.19 OFDM
802.11n40 2422~2452 7 29.05 22.92 2713 OFDM
802.11ax20 2412~2462 11 29.86 22.99 27.20 OFDMA
802.11ax40 2422~2452 7 29.56 22.46 26.67 OFDMA
CCK, DQPSK, DBPSK for DSSS
Modulation type: 64QAM, 16QAM, QPSK, BPSK for OFDM
1024 QAM, 256 QAM , 64QAM, 16QAM, QPSK, BPSK for OFDMA
802.11 b: 1/2/5.5/11 Mbps
802.11 g: 6/9/12/18/24/36/48/54 Mbps
Data Rate: 802.11 n_20MHz:up to 144.4Mbps
' 802.11 n_40MHz:up to 300Mbps
802.11 ax_20MHz:up to 286.8Mbps
802.11 ax_40MHz:up to 573.6Mbps

1.3  Antenna Designation

Peak N
Antenna Antenna Freq. Directional
Cho0/Ch1 Antenna - .
Type Part No. (MHz) Gain (dBi) Gain (dBi)
_ Cho 1.2 4.21
Dipole ANTDP-039A0 2412~2462
Ch1 1.2 4.21
Note:

1. Pre-scanned was done on the above antennas, measurements were demonstrated by using the
antenna with the highest gain as the worst case scenarios.
2. Antenna information is provided by the applicant.
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14 Test Methodology of Applied Standards

FCC Part 15, Subpart C §15.247
FCC KDB 558074 D01 15.247 Meas Guidance v05r02

FCC KDB 662911 D01 Multiple Transmitter Output v02r01
RSS-247 issue 2 Feb. 2017

RSS-Gen,issue 5 April, 2018

ANSI C63.10:2013

1.5 Test Facility

FCC Designa- IC CAB
Laboratory Test Site Address Test Site Name
tion number identifier

SAC 1
SAC 2
SAC 3
No.134, Wu Kung Road, New Taipei Conduction 1

Conducted 1
Industrial Park, Wuku District, New Conducted 2 TWO0027

Taipei City, Taiwan. Conducted 3
Conducted 4

Conducted 5
SGS Taiwan Ltd. Conducted 6

Central RF Lab. Conduction C TW3702
SACC

(TAF code 3702) SAC D
SAC G
Conducted A
Conducted B TW0028
Taoyuan City, Taiwan 333 Conducted C
Conducted D
Conducted E
Conducted F
Conducted G

Note: Test site name is remarked on the equipment list in each section of this report as an indica-

No.2, Keji 1st Rd., Guishan District,

tion where measurements occurred in specific test site and address.

1.6  Special Accessories

There are no special accessories used while test was conducted.

1.7 Equipment Modifications

There was no modification incorporated into the EUT.
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2 SYSTEM TEST CONFIGURATION

21 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner which intends to maximize its emis-
sion characteristics in a continuous normal application.

2.2 EUT Exercise

An engineering test mode (software/firmware) that applicant provided was utilized to manip-
ulate the EUT into transmit, selection of the test channel, and modulation scheme.

2.3 Test Procedure

2.31 Conducted Emissions

The EUT is a placed on a table which is 0.8 m above ground plane. Conducted emis-
sions from the EUT measured in the frequency range between 0.15 MHz and 30MHz.
The CISPR Quasi-Peak and Average detector mode is employed. The two LISNs pro-
vide 50uH/50 ohm of coupling impedance for the measuring instrument. Both lines of
the power mains connected to the EUT were checked for maximum conducted inter-
ference.

2.3.2 Conducted Test (RF)

The active antenna port of the unlicensed wireless device is connected to the spec-
trum analyzer with attenuator to protect the instrumentation. If a second antenna port
is available, it is tested at one operating frequency, with other port(s) appropriately ter-
minated, to verify it has similar output characteristics as the fully tested port.

233 Radiated Emissions

The EUT is a placed on a turn table. For emissions testing at or below 1 GHz, the ta-
ble height shall be 0.8 m above the reference ground plane. For emission measure-
ments above 1 GHz, the table height shall be 1.5 m. The turn table shall rotate 360
degrees to determine the position of maximum emission level. EUT is set 3m away
from the receiving antenna which varied from 1m to 4m to find out the highest emis-
sion. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the max. emission,
the relative positions of this transmitter (EUT) was rotated through three orthogonal
axes and measurement procedures for electric field radiated emissions above 1 GHz
the EUT measurement is to be made “while keeping the antenna in the ‘cone of radia-
tion’ from that area and pointed at the area both in azimuth and elevation, with polari-
zation oriented for maximum response.” is still within the 3dB illumination BW of the
measurement antenna.
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24 Measurement Results Explanation Example

2.4.1 Radiated Emission Test Sites For Measurements From 9 kHz To 30 MHz

Radiated emission below 30MHz is measured in a 9m*6m*6m semi-anechoic
chamber, the measurements correspond to those obtained at an open-field
test site.

There is a comparison data of both open-field test site and semi-Anechoic
chamber, and the result came out very similar.

2.4.2 For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable
loss and attenuation factor between EUT conducted port and spectrum ana-
lyzer. With the offset compensation, the spectrum analyzer reading level is ex-
actly EUT RF output level.
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25 Test Configuration

Conduction Setup Conducted Setup

EUT

Adapter

EUT

Radiated Setup

Adapter

2.6 Control Unit(s)

AC Power-Line Conducted Emission Test Site: Conduction 1

EQUIPMENT TYPE MFR MODEL NUMBER | SERIAL NUMBER LAST CAL. CAL DUE.
Notebook DELL Latitude 5590 3RIOFST2 N/A N/A
Adapter ADAPTER ATS036T-A120 N/A N/A N/A

Conducted Emission Test Site: Conducted 2

EQUIPMENT TYPE MFR MODEL NUMBER | SERIAL NUMBER LAST CAL. CAL DUE.
Notebook DELL Latitude 5590 3ROFST2 N/A N/A
Adapter ADAPTER ATS036T-A120 N/A N/A N/A

Radiated Emission Test Site: SAC 3

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Notebook DELL Latitude 5590 3R9OFST2 N/A N/A
Adapter ADAPTER ATS036T-A120 N/A N/A N/A
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3 SUMMARY OF TEST RESULTS

FCC Rules ISED Rules Description Of Test Result
AC Power Line Conducted

Emission

§15.207(a) | RSS-Gen §8.8 Compliant

§15.247(b)

3)
RSS-247 §5.2 a

§15.247(a)(2) RSS-Gen §6.7 Emission Bandwidth Compliant

RSS-247 §5.5 :
RSS-Gen §8.9 Radiated & Conducted Band

RSS-Gen §8.10 nge o Compliant
RSS-Gen §6.13 and Spurious Emission

RSS-247 §5.4 d Peak Output Power Compliant

§15.205
§15.209

§15.247(d)

§15.247(e) | RSS-247§5.2b Power Spectral Density Compliant

§15.203 N/A Antenna Requirement Compliant
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FrIES AR - LG R AR Sh AT » FIR RS E SR OOR » AR RAN S HHF T » R uHH1ER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* 3 7 % % #74 A £ T % 7 1 # 134 5L

CAMRRPREGG TR T | £(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2303000752ER
Page: 11 of 186

4 DESCRIPTION OF TEST MODES

41 Operatin Frequencies

Modulation of BW 20MHz Modulation of BW 40MHz

FREQUENCY FREQUENCY
CHANNEL (MHz) CHANNEL (MHz)

2412 3 2422
2417 2427
2422 2432
2427 2437
2432 2442
2437 2447
2442 2452
2447
2452
2457
2462

O |INO|O|>

OO N WIN|=-

[ N LN
- O
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4.2 The Worst Test Modes and Channel Details

The EUT has been tested under operating condition.
Test program used to control the EUT for staying in continuous transmitting and receiving
mode is programmed.

3. Investigation has been done on all the possible configurations for searching the worst

N —

case.
The given UE is pre-scanned among below modes.

Single Multi
Modulation Transmission Chain Transmission Transmission
Spatial Spatial
' 802.11b V|ChO |V |Ch1 Ch2 Ch3 1TX v 2TX
Vv 802.11¢g V[ChO |V |Ch1 Ch2 Ch3 1TX v 2TX
Y 802.11n V|ChO |V |Ch1 Ch2 Ch3 1TX v 2TX
v 802.11 ax V[ChO |V |Ch1 Ch2 Ch3 1TX v 2TX

4. Therefore, below summary is the modes of test configuration that yield the highest reading
and generate the highest emission chosen to carry out the relevantly mandatory test items.

5. Observations have been done for 802.11 ax available RU configurations below and found
that the lowest, heighest and Full RU results higher emissions.
Only one RU can be enabled at any given time.
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802.11ax 802.11ax

26-tone RU 52-tone RU 26-tone RU 52-tone RU
RUO [-121: -96] RU37 [-121: -70] RUO | [243:-218] | RU37 [-243: -192]
RUA [-95: -70] RU38 [-68: -17] RU1 | [217:192] | RU38 [-189: -138]
RU2 [-68: -43] RU39 [17: 68] RU2 | [-189:-164] | RU39 [-109: -58]
RU3 [-42: -17] RU40 [70: 121] RU3 | [-163:-138] | RU40 [-55: 4]
RU4 | [-16:-4,4:16] | RU41 N/A RU4 | [136:-111] | Ru#t [4: 58]
RU5 [17: 42] RU42 N/A RUS | [109:-84] | Ru42 [58: 109]
RU6 43: 68] RU43 N/A RU6 | [83-58 | RU43 [138: 189]
RU7 [70: 95) RU44 N/A RU7 [55:-30] | Ru44 [192: 243]
RUS [96: 121] RU45 N/A RU8 [-29: 4] RU45 N/A
RU9 N/A RU46 N/A RU9 [4: 29] RU46 N/A
RU10 N/A RU47 N/A RU10 [30: 55] RU47 N/A
RU11 N/A RU48 N/A RU11 [58: 83] RU48 N/A
RU12 N/A RU49 N/A RU12 | (84109 | Ru49 N/A
RU13 N/A RU50 N/A RU13 | [111:136) | Rus0 N/A
RU14 N/A RU51 N/A RU14 | [138:163] | Rust N/A
RU15 N/A RU52 N/A RU15 | [164:189 | Ru52 N/A
RU16 N/A RU16 | [192: 217]

RU index and| RU17 NIA RU index and| RUI7 | [218:243]
subcarrier | RU18 N/A RU53 [-122: -17] subcarrier | RU18 N/A RU53 [-243: -138]
range RU19 N/A RU54 [17:122] range RU19 N/A RU54 [-109: 4]

RU20 N/A RUS5 N/A RU20 N/A RUS5 [4: 109)
RU21 N/A RU56 N/A RU21 N/A RUS6 [138: 243]
RU22 N/A RU57 N/A RU22 N/A RU57 N/A
RU23 N/A RU58 N/A RU23 N/A RU58 N/A
RU24 N/A RU59 N/A RU24 N/A RU59 N/A
RU25 N/A RU60 N/A RU25 N/A RUG0 N/A
RU26 N/A RU26 N/A

RU28 N/A RUBT | [-122:-2, 2129 RU28 N/A RU61 [-244: -3]
RU29 N/A RU62 N/A RU29 N/A RU62 3: 244]
RU30 N/A RU63 N/A RU30 N/A RU63 N/A
RU31 N/A RU64 N/A RU31 N/A RU64 N/A
RU32 N/A RU32 N/A

RU33 N/A RU3 | NA
RU34 N/A RU34 N/A RU65 |  [-244: -3, 3: 244]
RU35 N/A RU35 N/A RUS6 N/A
RU36 N/A RU36 N/A
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Conducted
DATA
AVAILABLE TESTED ANTENNA
MODE CHANNEL CHANNEL MODULATION RATE PORT
(Mbps)
802.11b 1 to 11 1,4,6,8,11 DSSS 1 2TX
802.11g 1 to 11 1,4,6,8,11 OFDM 6 2TX
802.11n (HT20) 1 to 11 1,4,6,8,11 OFDM MCSO0 2TX
802.11n (HT40) 3to9 3,5,6,7,9 OFDM MCSO0 2TX
802.11ax (HE20) 1 to 11 1,4,6,8,11 OFDMA MCSO0 2TX
802.11ax (HE40) 3to9 3,5,6,7,9 OFDMA MCSO0 2TX
RADIATED EMISSION TEST (BELOW 1 GHz)
AVAILABLE TESTED DATA RATE ANTENNA
MODE CHANNEL CHANNEL MODULATION (Mbps) PORT
802.11g 1to 11 6 OFDM 6 2TX
RADIATED EMISSION TEST (ABOVE 1 GHz)
AVAILABLE TESTED DATA RATE ANTENNA
MODE CHANNEL CHANNEL MODULATION (Mbps) PORT
802.11b 1to 11 1,4,6,8,11 DSSS 1 2TX
802.11g 1to 11 1,4,6,8,11 OFDM 6 2TX
802.11n (HT20) 1to 11 1,4,6,8,11 OFDM MCSO0 2TX
802.11n (HT40) 3t09 3,5,6,7,9 OFDM MCSO0 2TX
802.11ax (HE20) 1to 11 1,4,6,8,11 OFDMA MCSO0 2TX
802.11ax (HE40) 3t09 3,5,6,7,9 OFDMA MCSO0 2TX

Note:

The field strength of radiated emission was measured as the EUT positioned in different orthog-
onal planes (E1/E2/H) based on actual usage of the EUT to pre-scan the emissions for deter-
mining the worst case scenario.
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5 MEASUREMENT UNCERTAINTY

Test Iltems Uncertainty
AC Power Line Conducted Emission +/- 232 dB
Output Power measurement +/- 1 dB
Emission Bandwidth +/- 1.53 Hz
Undesignable radiated emission measurement +/- 1.68 dB
Peak Power Density +/- 216 dB
Temperature +/- 0.7 °C
Humidity +/- 3 %
DC / AC Power Source +/- 1 %

Radiated Spurious Emission Measurement Uncertainty

+/- 2.8 dB 9kHz~30MHz
+/- 482 dB 30MHz - 1000MHz
+/- 4.37 dB 1GHz - 18GHz
+/- 421 dB 18GHz - 40GHz
+/- 2.8 dB 9kHz~30MHz
+/- 454 dB 30MHz - 1000MHz
+/- 437 dB 1GHz - 18GHz
+/- 421 dB 18GHz - 40GHz

Polarization: Vertical

Polarization: Horizontal

Note:

1. This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

2. The conformity assessment statement in this report is based solely on the test re-
sults, measurement uncertainty is excluded.
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6 MEASUREMENT EQUIPMENT USED

6.1 Emission from AC power line

AC Power-Line Conducted Emission Test Site: Conduction 1
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
EMI Test Receiver R&S ESR 7 102525 02/18/2023 02/17/2024
Pulse Limiter SCHWARZBECK VTSD 9561F-N 793 06/22/2022 06/21/2023
LISN SCHWARZBECK NSLK 8127 01040 08/23/2022 08/22/2023
) EMC Instruments EMCCFD300-BM-
Coaxial Cables 161207 06/22/2022 06/21/2023
Corp. BM-3000
Test Software audix e3 Ver. 9210322 N.C.R N.C.R

6.2 Condcuted Measurement

Conducted Emission Test Site: Conducted 2
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
EXA'S| t
pectrum KEYSIGHT N9010B MY59071541 07/14/2022 07/13/2023
Analyzer
Radio Test
Test Software SGS adio Tes Ver. 21 N.C.R N.C.R
Software
Power Meter Anritsu ML2496A 2132007 09/21/2022 09/20/2023
Power Sensor Anritsu MA2411B 1911391 09/21/2022 09/20/2023
Power Sensor Anritsu MA2411B 1911392 09/21/2022 09/20/2023
Attenuator Mini-Circuit BW-S10W2+ 4 12/13/2022 12/12/2023
DC Block Mini-Circuits BLK-18-S+ 1 12/13/2022 12/12/2023
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6.3 Radiated Measurement
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Radiated Emission Test Site: SAC 3
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Horn Antenna SCHWARZBECK BBHA9170 184 12/30/2022 12/29/2023
Horn Antenna SCHWARZBECK BBHA9120D 1441 09/27/2022 09/26/2023
Bi-log Antenna SCHWARZBECK VULB9168 378 08/15/2022 08/14/2023
Loop Antenna ETS.LINDGREN 6502 148045 10/05/2022 10/04/2023
Spectrum Analyzer Agilent E4446A MY51100003 10/28/2022 10/27/2023
EMI Test Receiver R&S ESCI 7 100759 08/22/2022 08/21/2023
Pre-Amplifier EMC Instruments EMC118A45SEE 980868 12/13/2022 12/12/2023
Pre-Amplifier EMC Instruments EMC184045B 980135 10/27/2022 10/26/2023
Pre-Amplifier HP 8447D 2944A07676 12/13/2022 12/12/2023
Attenuator Mini-Circuit BW-S10W2+ 4 12/13/2022 12/12/2023
Filter 2400-2483.5
nter s EWT EWT-14-0166 M1 12/13/2022 12/12/2023
WHKX4.0/18G-
High Pass Filter Wi 1OSS/ 22 12/13/2022 12/12/2023
Coaxial Cable Huber Suhner SUCOFLEX 104PEA MY4251/4PEA 12/13/2022 12/12/2023
EMC 107-SM-SM-
Coaxial Cable EMC Instruments 500 221104 12/13/2022 12/12/2023
EMC 107-SM-SM-
Coaxial Cable EMC Instruments 1000 221103 12/13/2022 12/12/2023
) EMC 107-SM-SM-
Coaxial Cable EMC Instruments 1500 221110 12/13/2022 12/12/2023
_ EMC 107-SM-SM-
Coaxial Cable EMC Instruments 2000 221109 12/13/2022 12/12/2023
Site Cal SGS SAC3 N/A 01/01/2023 12/31/2023
Test Software audix e3 Ver. 9 210322 N.C.R N.C.R

NOTE: N.C.R refers to Not Calibrated Required.
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7 CONDUCTED EMISSION TEST

71 Standard Applicable

Frequency range within 150kHz to 30MHz shall not exceed the Limit table as below.

Limits
Frequency range (dBuV)
MHz Quasi-peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50to0 5 56 46
51030 60 50

Note
1.The lower limit shall apply at the transition frequencies

2.The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

7.2 EUT Setup

1. The conducted emission tests were performed in the test site, using the setup in accordance
with the ANSI C63.10:2013.

2. The AC/DC Power adaptor of EUT was plug-in LISN. The EUT was placed flushed with the
rear of the table.

3. The LISN was connected with 120Vac/60Hz power source.

7.3 Test Setup

' /j | BUE
B: Wall Plug

LIsN Elom
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74 Measurement Procedure

1. The EUT was placed on a table which is 0.8m above ground plane.
2. Maximum procedure was performed on the six highest emissions to ensure EUT compliance.
3. Repeat above procedures until all phases of power being supplied by given UE are completed

7.5 Measurement Result

Note: Refer to next page for measurement data and plots.
Note2: The * reveals the worst-case results that closest to the limit.
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AC POWER LINE CONDUCTED EMISSION TEST DATA

Report Number - TERF2303000752ER Test Site :Conduction 1
Test Mode :Operation (WLAN2.4G) Test Date :2023-04-21
Power :120V/60Hz Temp./Humi. :26.5/55
Probe L Engineer :Nick Lin
Note:

80 Lewvel (dBuW)

T

B0 |

50 |

40

30 i :

Peak

20

10

Gt.'|.15 0.2 0.5 1 2 L 10 20 30
Frequency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS

MHz PK/QP/AV dBuV dB dBuV dBuV dB
0.153 Average 21.71 10.25 31.96 55.81 -23.85
0.153 QP 37.52 10.25 47.77 65.81 -18.04
0.170 Average 21.09 10.25 31.34 54.98 -23.64
0.170 QP 35.51 10.25 45.76 64.98 -19.22
0.178 Average 19.26 10.25 29.51 54.60 -25.09
0.178 QP 34.12 10.25 44.37 64.60 -20.23
0.584 Peak 25.92 10.28 36.19 56.00 -19.81
4.975 Peak 19.61 10.54 30.15 56.00 -25.85
13.814 Peak 19.83 10.78 30.60 60.00 -29.40
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Report Number - TERF2303000752ER Test Site :Conduction 1

Test Mode :Operation (WLAN2.4G) Test Date :2023-04-21

Power :120V/60Hz Temp./Humi. :26.5/55

Probe ‘N Engineer :Nick Lin

Note:
80 Level (dBuW)
o
B0
50
40
30 s 2
20 Peak
10

o
o015 0.2 0.5 1 2 10 20 30
Frequency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS

MHz PK/QP/AV dBuVv dB dBuVv dBuV dB
0.163 Average 22.18 10.25 32.43 55.30 -22.87
0.163 QP 36.22 10.25 46.47 65.30 -18.83
0.176 Average 19.22 10.25 29.47 54.66 -25.19
0.176 QP 34.53 10.25 44.78 64.66 -19.88
0.187 Average 19.18 10.25 29.43 54.15 -24.72
0.187 QP 32.76 10.25 43.01 64.15 -21.14
0.588 Peak 25.72 10.28 36.00 56.00 -20.00
1.349 Peak 17.90 10.67 28.57 56.00 -27.43
5.290 Peak 19.30 10.56 29.86 60.00 -30.14
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8 PEAK OUTPUT POWER MEASUREMENT

8.1 Standard Applicable

8.2 Duty Cycle
Pre-analysis Check: While conducting average power measurement, duty cycle of each mode
shall be checked to ensure its duty cycle in order to compensate for the loss due to insufficient

ratio of duty cycle.
All duty cycle is pre-scanned, and result as obtained below shows only the most representative

ones where duty cycle is conducted as the given transmission with given virtual operation that

expresses the percentage.

8.3  Output Power

For systems using digital modulation in the 2400-2483.5 MHz bands, the limit for peak output
power is 1Watt and the e.i.r.p. shall not exceed 4 W.

If the transmitting antenna of directional gain greater than 6dBi are used the peak output power
form the intentional radiator shall be reduced below the above stated value by the amount in dB
that the directional gain of the Antenna exceeds 6dBi.

In case of point-to-point operation, the limit has to be reduced by 1dB for every 3dB that the direc-
tional gain of Antenna exceeds 6dBi.

Note:
As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,

directional gain may be calculated by either of the following formulas.

Ngs | Nanr 2
RPN
. . . =1 k=1
DirectionalGain =10-log| -
'N,»i’;\-rT

where
Each antenna is driven by no more than one spatial stream;

NSS = the number of independent spatial streams of data;

NANT = the total number of antennas
gik = 106K 20 if the kth antenna is being fed by spatial stream j, or zero if it is not;
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Gk is the gain in dBi of the kth antenna.

The antenna gain is not greater than 6 dBi. Therefore, reduction of power is not required.

8.4 Test Setup
8.4.1 Duty Cycle

EUT Attenuator spectrum

8.4.2 Output Power:

EUT Attennator Fower Sensor Fower Meter

8.5 Measurement Procedure
8.5.1 Duty Cycle:

1. Setspan = Zero
2. RBW =8MHz
3. VBW = 8MHz,
4

. Detector = Peak
8.5.2 Output Power

Place the EUT on the table and set it in transmitting mode.

2. The testing follows the Measurement Procedure of FCC KDB 558074 D01 DTS Meas. Guid-
ance .

3. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna
port to the power meter.
Power Meter:
It is used as the auxiliary test equipment to conduct the output power measurement.

4. Record the max. Reading as observed from Spectrum or Power Meter.

5. MIMO mode: offset is set with “measure and add 10 Log (N)” to measurement for MIMO
mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna, cable
loss is specified below.

—

* Note: The duty cycle factor and below is compensated to obtain the maximum value of
measurement in average.
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8.6 Measurement Result

8.6.1 Duty Cycle:

Duty Cycle (%) Duty Factor (dB) 1T VBW setting
= Ton / (Ton+Toff) | =10*log ( 1/Duty Cycle ) | (kHz) (kHz)

802.11b 83.98 0.76 0.08 1.00
802.11¢g 96.11 0.17 0.51 1.00
802.11n_20 80.41 0.95 0.18 1.00
802.11n_40 80.32 0.95 0.18 1.00
802.11ax_20 80.51 0.94 0.18 1.00
802.11ax_40 80.38 0.95 0.18 1.00
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8.6.2

Duty Cycle test plots
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8.6.3 Output Power
802.11b Ch0
CH Freq. Data Power Pea:o(:vl;:put Limit RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 1 18 20.36 30.00 PASS
4 2427 1 19.5 2225 30.00 PASS
6 2437 1 19.5 21.91 30.00 PASS
8 2447 1 20 22.08 30.00 PASS
11 | 2462 1 18.5 2047 30.00 PASS
802.11b Ch0
Max. Avg. Output
cH Freq. Data Power include tune up Limit RESULT
(MHz) Rate set tolerance Power (dBm)
(dBm)
1 2412 1 18 17.68 30.00 PASS
4 2427 1 19.5 19.78 30.00 PASS
6 2437 1 19.5 19.63 30.00 PASS
8 2447 1 20 19.75 30.00 PASS
11 | 2462 1 185 17.95 30.00 PASS
802.11b Ch1
CH Freq. Data Power Pea:o(':vt:rput Limit RESULT
(MH2) Rate set (dBm)
(dBm)
1 2412 1 18.5 20.06 30.00 PASS
4 | 2427 1 19.5 21.77 30.00 PASS
6 | 2437 1 20 2158 30.00 PASS
8 | 2447 1 19.5 21.95 30.00 PASS
11 | 2462 1 19 20.26 30.00 PASS
802.11b Ch1
Max. Avg. Output
cH Freq. Data Power include tune up Limit RESULT
(MHz) Rate set tolerance Power (dBm)
(dBm)
1 2412 1 18.5 17.61 30.00 PASS
4 | 2427 1 19.5 19.68 30.00 PASS
6 | 2437 1 20 19.54 30.00 PASS
8 2447 1 19.5 19.56 30.00 PASS
11 | 2462 1 19 17.85 30.00 PASS
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802.11b_2TX
cn | Frea Data Power Pea:osv:trpm oI::lajlt :’Zker Limit RESULT
(MHz) Rate set (dBm)
Ch0o | Ch1 (dBm)
1 2412 1 185 | 20.74 | 20.64 23.70 30.00 PASS
4 | 2427 1 205 | 22.77 | 22.69 25.74 30.00 PASS
6 | 2437 1 205 | 2257 | 2242 2551 30.00 PASS
8 | 2447 1 205 | 22.73 | 2244 25.60 30.00 PASS
11 | 2462 1 19 | 2052 | 20.29 2342 30.00 PASS
802.11b_2TX
Avg.Output | Max. Avg. Output
CH Freq. Data Power Power include tune up Limit RESULT
(MHz) Rate set (dBm) tolerance Power (dBm)
Ch0 | Ch1 (dBm)
1 2412 1 185 | 18.04 | 17.89 20.97 30.00 PASS
4 | 2427 1 205 | 20.03 | 19.89 2297 30.00 PASS
6 | 2437 1 205 | 19.81 [ 19.67 22.75 30.00 PASS
8 | 2447 1 205 | 19.88 | 19.75 22.82 30.00 PASS
11 | 2462 1 19 [ 17.98 [ 17.97 20.98 30.00 PASS
802.11g Ch0
CH Freq. Data Power Pea:o(:vl;:put Limit RESULT
(MHz) Rate set (dBm)
(dBm)
1 2412 6 155 2043 30.00 PASS
4 | 2427 6 205 25.71 30.00 PASS
6 | 2437 6 205 25.61 30.00 PASS
8 | 2447 6 205 25.72 30.00 PASS
11 | 2462 6 16 2046 30.00 PASS
802.11g Ch0
Max. Avg. Output
Freq. Data Power include tune up Limit
CH (MHz) Rate set tolerance Power (dBm) RESULT
(dBm)
1 2412 6 155 14.78 30.00 PASS
4 | 2427 6 205 19.98 30.00 PASS
6 | 2437 6 205 19.85 30.00 PASS
8 | 2447 6 205 19.96 30.00 PASS
11 | 2462 6 16 14.82 30.00 PASS
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802.11g Ch1
CH Freq. Data Power Pea:o(jvl;trput Limit RESULT
(MH2) Rate set (dBm)
(dBm)
1 2412 6 15.5 20.30 30.00 PASS
4 | 2427 6 205 2549 30.00 PASS
6 | 2437 6 205 25.21 30.00 PASS
8 | 2447 6 20.5 25.38 30.00 PASS
11 | 2462 6 16 20.17 30.00 PASS
802.11g Ch1
Max. Avg. Output
Freq. Data Power include tune up Limit
CH (MH2) Rate set tolerance Power (dBm) RESULT
(dBm)
1 2412 6 15.5 14.61 30.00 PASS
4 | 2427 6 205 19.65 30.00 PASS
6 | 2437 6 205 19.52 30.00 PASS
8 | 2447 6 205 19.56 30.00 PASS
11 | 2462 6 16 14.55 30.00 PASS
802.11g_2TX
cH | Free: Data Power Pea:o(jvztrpm OI:;ZItI;:rer imit RESULT
(MHz) Rate set (dBm)
Ch0 | Ch1 (dBm)
1 2412 6 155 | 2048 | 20.38 2344 30.00 PASS
4 2427 6 205 | 25.78 | 25.68 28.74 30.00 PASS
6 2437 6 205 | 2563 | 25.27 28.46 30.00 PASS
8 2447 6 205 | 25.83 | 25.41 28.64 30.00 PASS
11 | 2462 6 155 | 2047 | 20.25 23.37 30.00 PASS
802.11g_2TX
Avg.Output | Max. Avg. Output
CH Freq. Data Power Power include tune up Limit RESULT
(MHz) Rate set (dBm) tolerance Power (dBm)
Ch0 | Ch1 (dBm)
1 2412 6 155 | 14.79 | 14.66 17.74 30.00 PASS
4 2427 6 205 | 19.99 | 19.85 2293 30.00 PASS
6 2437 6 205 | 19.88 | 19.55 22.73 30.00 PASS
8 | 2447 6 205 | 19.98 | 19.59 22.80 30.00 PASS
11 | 2462 6 155 | 14.88 | 14.58 17.75 30.00 PASS
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802.11n_HT_20M Ch0
Peak Output L
Freq. Data Power Limit
CH Power RESULT
(MH2) Rate set (dBm)
(dBm)
1 2412 MCS0 16 2110 30.00 PASS
4 | 2427 MCS0 21 26.40 30.00 PASS
6 | 2437 MCS0 21 26.37 30.00 PASS
8 | 2447 MCS0 21 26.39 30.00 PASS
11 | 2462 MCS0 16 20.83 30.00 PASS
802.11n_HT_20M Ch0
Max. Avg. Output
CH Freq. Data Power include tune up Limit RESULT
(MHz) Rate set tolerance Power (dBm)
(dBm)
1 2412 MCS0 16 14.98 30.00 PASS
4 | 2427 MCS0 21 19.98 30.00 PASS
6 | 2437 MCS0 21 19.96 30.00 PASS
8 | 2447 MCS0 21 19.97 30.00 PASS
11 | 2462 MCS0 16 14.71 30.00 PASS
802.11n_HT_20M Ch1
Peak Output L
CH Freq. Data Power Power Limit RESULT
(MH2) Rate set (dBm)
(dBm)
1 2412 MCS0 16 20.69 30.00 PASS
4 | 2427 MCS0 21 25.88 30.00 PASS
6 | 2437 MCS0 21 25.82 30.00 PASS
8 | 2447 MCS0 21 25.86 30.00 PASS
11 | 2462 MCS0 16 20.64 30.00 PASS
802.11n_HT_20M Ch1
Max. Avg. Output
CH Freq. Data Power include tune up Limit RESULT
(MHz) Rate set tolerance Power (dBm)
(dBm)
1 2412 MCS0 16 14.67 30.00 PASS
4 | 2427 MCS0 21 19.91 30.00 PASS
6 | 2437 MCS0 21 19.54 30.00 PASS
8 | 2447 MCS0 21 19.67 30.00 PASS
11 | 2462 MCS0 16 1451 30.00 PASS
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802.11n_HT20M_2TX
Peak Output Total Peak .
CH (Twr:;') g::: PZ:'ter Power Output Power (::r:) RESULT
Ch0 | Ch1 (dBm)
1 2412 MCS0 16 | 2115 [ 20.73 23.96 30.00 PASS
4 2427 MCS0 21 | 2642 | 26.23 29.34 30.00 PASS
6 2437 MCS0 21 | 26.38 | 25.87 29.14 30.00 PASS
8 2447 MCS0 21 | 2648 | 25.91 29.21 30.00 PASS
11 | 2462 MCS0 16.5 | 21.13 | 20.89 24.02 30.00 PASS
802.11n_HT20M_2TX
Avg.Output | Max. Avg. Output
CH Freq. Data Power Power include tune up Limit RESULT
(MHz) Rate set (dBm) tolerance Power (dBm)
Ch0 | Ch1 (dBm)
1 2412 MCS0 16 | 15.00 | 14.81 17.91 30.00 PASS
4 2427 MCS0 21 | 20.00 | 19.94 2298 30.00 PASS
6 2437 MCS0 21 | 20.02 | 19.55 22.80 30.00 PASS
8 | 2447 MCS0 21 | 20.03 | 19.84 2294 30.00 PASS
11 | 2462 MCS0 16.5 | 15.09 | 14.74 17.93 30.00 PASS
802.11n_HT_40M Cho0
Peak Output L
CH Freq. Data Power Power Limit RESULT
(MH2) Rate set (dBm)
(dBm)
3 2422 MCS0 13.5 18.85 30.00 PASS
5 2432 MCS0 20 2592 30.00 PASS
6 2437 MCS0 20 25.84 30.00 PASS
7 2442 MCS0 20 25.89 30.00 PASS
9 2452 MCS0 135 18.53 30.00 PASS
802.11n_HT_40M Cho0
Max. Avg. Output
CH Freq. Data Power include tune up Limit RESULT
(MHz) Rate set tolerance Power (dBm)
(dBm)
3 2422 MCS0 135 12.86 30.00 PASS
5 2432 MCS0 20 19.84 30.00 PASS
6 2437 MCS0 20 19.74 30.00 PASS
7 2442 MCS0 20 19.82 30.00 PASS
9 2452 MCS0 135 12.75 30.00 PASS
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802.11n_HT_40M Ch1
Peak Output Lo
CH Freq. Data Power Power Limit RESULT
(MHz) Rate set (dBm)
(dBm)
3 2422 MCS0 13.5 18.39 30.00 PASS
5 2432 MCS0 205 25.81 30.00 PASS
6 2437 MCS0 205 2561 30.00 PASS
7 2442 MCS0 205 25.73 30.00 PASS
9 2452 MCS0 13.5 18.49 30.00 PASS
802.11n_HT_40M Ch1
Max. Avg. Output
CH Freq. Data Power include tune up Limit RESULT
(MHz) Rate set tolerance Power (dBm)
(dBm)
3 2422 MCS0 13.5 12.58 30.00 PASS
5 2432 MCS0 205 19.81 30.00 PASS
6 2437 MCS0 205 19.55 30.00 PASS
7 2442 MCS0 205 19.61 30.00 PASS
9 2452 MCS0 13.5 12.54 30.00 PASS
802.11n_HT40M_2TX
Freq. Data Power Peak Output Total Peak Limit
CH (MH2) Rate set Power Output Power (dBm) RESULT
Ch0 | Ch1 (dBm)
3 2422 MCS0 13.5 | 18.89 | 18.93 21.92 30.00 PASS
5 2432 MCS0 18 | 24.85 | 24.39 27.64 30.00 PASS
6 2437 MCS0 19 | 2573 | 2518 2847 30.00 PASS
7 2442 MCS0 205 | 2610 | 25.98 29.05 30.00 PASS
9 2452 MCS0 135 | 18.79 | 18.82 21.82 30.00 PASS
802.11n_HT40M_2TX
Avg.Output | Max. Avg. Output
CH Freq. Data Power Power include tune up Limit RESULT
(MHz) Rate set (dBm) tolerance Power (dBm)
Ch0 | Ch1 (dBm)
3 2422 MCS0 13.5 | 1293 | 12.80 15.88 30.00 PASS
5 2432 MCS0 18 | 18.25 | 17.68 20.98 30.00 PASS
6 2437 MCS0 19 |1 19.25 | 1849 21.90 30.00 PASS
7 2442 MCS0 205 | 20.00 | 19.82 2292 30.00 PASS
9 2452 MCS0 135 | 1318 | 12.74 15.98 30.00 PASS
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802.11ax_HE_20M Ch0

Peak Output L
Freq. | Data i Power Limit
CH RU Config Power RESULT
(MHz) | Rate set (dBm)
(dBm)
1 2412 [ MCSO full 16 21.61 30.00 PASS
4 | 2427 |MCSO full 205 26.82 30.00 PASS
6 | 2437 |MCSO full 21 26.62 30.00 PASS
8 | 2447 [MCSO full 21 26.99 30.00 PASS
11 | 2462 |MCSO full 16 21.72 30.00 PASS
802.11ax_HE_20M Ch0
Max. Avg. Output
CH Freq. | Data RU Config Power include tune up Limit RESULT
(MHz) | Rate set tolerance Power (dBm)
(dBm)
1 2412 [ MCSO full 16 14.83 30.00 PASS
4 | 2427 |MCSO full 205 19.93 30.00 PASS
6 | 2437 |MCSO full 21 19.77 30.00 PASS
8 | 2447 [MCSO full 21 19.98 30.00 PASS
11 | 2462 |MCSO full 16 14.73 30.00 PASS
802.11ax_HE_20M Ch1
Peak Output L.
CH Freq. | Data RU Config Power Power Limit RESULT
(MHz) | Rate set (dBm)
(dBm)
1 2412 | MCSO full 16 2135 30.00 PASS
4 | 2427 |MCSO full 21 26.54 30.00 PASS
6 | 2437 |MCSO full 215 26.09 30.00 PASS
8 | 2447 |MCSO full 215 26.41 30.00 PASS
11 | 2462 |MCS0 full 16.5 21.39 30.00 PASS
802.11ax_HE_20M Ch1
Max. Avg. Output
CH Freq. | Data RU Config Power include tune up Limit RESULT
(MHz) | Rate set tolerance Power (dBm)
(dBm)
1 2412 | MCSO full 16 14.61 30.00 PASS
4 | 2427 |MCSO full 21 19.72 30.00 PASS
6 | 2437 |MCSO full 215 19.67 30.00 PASS
8 | 2447 |MCSO full 215 19.87 30.00 PASS
11 | 2462 |MCS0 full 16.5 14.65 30.00 PASS
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802.11ax_HE20M_2TX
Peak Output Total Peak .
CH (';;:;') DR:: RU Config PZ‘:’fr Power Output Power (::1"':) RESULT
Ch0o | Ch1 (dBm)
1 2412 | MCSO full 16 | 2198 [ 21.39 24.71 30.00 PASS
4 | 2427 | MCSO full 21 | 26.93 | 26.76 29.86 30.00 PASS
6 | 2437 |MCSO full 21 | 26.79 | 26.39 29.60 30.00 PASS
8 | 2447 | MCSO full 21 | 27.01 | 26.54 29.79 30.00 PASS
11 | 2462 | MCSO full 16.5 | 21.86 | 21.44 2467 30.00 PASS
802.11ax_HE20M_2TX
Avg.Output | Max. Avg. Output
CH Freq. | Data RU Config Power Power include tune up Limit RESULT
(MHz) | Rate set (dBm) tolerance Power (dBm)
Ch0o | Ch1 (dBm)
1 2412 | MCSO full 16 | 1517 [ 14.73 17.97 30.00 PASS
4 | 2427 | MCSO full 21 | 20.11 | 19.76 22.95 30.00 PASS
6 | 2437 | MCSO full 21 | 20.00 | 19.69 22.86 30.00 PASS
8 | 2447 | MCSO full 21 | 20.06 | 19.90 22.99 30.00 PASS
11 | 2462 | MCSO full 16.5 | 15.01 | 14.84 17.94 30.00 PASS
802.11ax_HE_40M Ch0
Peak Output L.
Freq. | Data i Power Limit
CH (MHz) | Rate RU Config set Power (dBm) RESULT
(dBm)
3 | 2422 |MCSO full 14 19.67 30.00 PASS
5 | 2432 [MCSO full 20.5 26.72 30.00 PASS
6 | 2437 [MCSO full 20.5 26.63 30.00 PASS
7 | 2442 |MCSO full 20.5 26.68 30.00 PASS
9 | 2452 |MCS0 full 14 19.46 30.00 PASS
802.11ax_HE_40M Ch0
Max. Avg. Output
CH Freq. | Data RU Config Power include tune up Limit RESULT
(MHz) | Rate set tolerance Power (dBm)
(dBm)
3 | 2422 [MCSO full 14 12.91 30.00 PASS
5 | 2432 |MCS0 full 20.5 19.85 30.00 PASS
6 | 2437 [MCSO full 20.5 19.84 30.00 PASS
7 | 2442 [MCSO full 20.5 19.99 30.00 PASS
9 | 2452 |MCSO full 14 12.96 30.00 PASS
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802.11ax_HE_40M Ch1

Peak Output

Freq. | Data i Power Limit
CH (MHz) | Rate RU Config sot Power (dBm) RESULT
(dBm)
3 | 2422 |MCSO full 14 11.68 30.00 PASS
5 | 2432 |MCSO full 21 26.52 30.00 PASS
6 | 2437 |MCSO full 21 26.48 30.00 PASS
7 | 2442 |MCSO full 21 26.62 30.00 PASS
9 | 2452 |MCS0 full 14 19.40 30.00 PASS
802.11ax_HE_40M Ch1
Max. Avg. Output
CH Freq. | Data RU Config Power include tune up Limit RESULT
(MHz) | Rate set tolerance Power (dBm)
(dBm)
3 | 2422 |MCSO full 14 12.58 30.00 PASS
5 2432 | MCS0 full 21 19.57 30.00 PASS
6 | 2437 |MCSO full 21 19.52 30.00 PASS
7 | 2442 |MCSO full 21 19.69 30.00 PASS
9 | 2452 |MCSO full 14 12.73 30.00 PASS
802.11ax_HE40M_2TX
Peak Output Total Peak .
CH (FMr:‘;') I;:tt: RU Config P:':r Power Output Power (:g"n':) RESULT
Ch0o | Ch1 (dBm)
3 2422 | MCS0 full 13.5 | 18.93 [ 18.82 21.89 30.00 PASS
5 | 2432 | MCSO full 18.5 | 25.05 | 24.71 27.89 30.00 PASS
6 | 2437 |MCSO full 19 | 2562 | 25.11 28.38 30.00 PASS
7 | 2442 | MCSO full 20.5 | 26.61 | 26.49 29.56 30.00 PASS
9 | 2452 | MCSO full 13.5 | 18.83 | 18.76 21.81 30.00 PASS
802.11ax_HE40M_2TX
Avg.Output | Max. Avg. Output
CH Freq. | Data RU Config Power Power include tune up Limit RESULT
(MHz) | Rate set (dBm) tolerance Power (dBm)
Ch0o | Ch1 (dBm)
3 | 2422 | MCSO full 13.5 | 13.08 | 12.73 15.92 30.00 PASS
5 [ 2432 | MCSO full 18.5 | 18.23 | 17.85 21.05 30.00 PASS
6 | 2437 |MCSO full 19 | 18.79 | 18.09 2146 30.00 PASS
7 | 2442 | MCSO full 20.5 | 19.62 | 19.28 22.46 30.00 PASS
9 | 2452 [ MCSO full 13.5 | 13.04 | 12,67 15.87 30.00 PASS
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802.11b Ch0
o | Frea Data Avg. Output A':;‘e_""a ERP | Limit |
(MHz) Rate Power (dBm) (d‘;f‘) (dBm) | (dBm)
|
T | 2412 1 17.68 120 | 1888 | 36 PASS
4 | 2427 1 19.78 120 | 2098 | 36 PASS
6 | 2437 1 19.63 120 | 2083 | 36 PASS
8 | 2447 1 19.75 120 | 2095 | 36 PASS
| 2462 1 17.95 120 | 1915 | 36 PASS
802.11b Ch1
o | Frea Data Avg. Output A'Z:e_""a EIRP | Limit | o
(MHz) Rate Power (dBm) (d‘;f') (dBm) | (dBm)
|
T | 2412 1 17,61 120 | 1881 | 36 PASS
4 | 2427 1 19.68 120 | 2088 | 36 PASS
6 | 2437 1 19.54 120 | 2074 | 36 PASS
8 | 2447 1 19.56 120 | 2076 | 36 PASS
1 | 2462 1 17.85 120 | 1905 | 36 PASS
802.11b_2TX
o | Frea Data A"% Output OTtOtal ’:"g' Ar;e_“"a ERP | Limit | o
(MHz) Rate ower uiput Fower an | (@Bm) | (dBm)
Cho | Chi (dBm) (dBi)
T [ 2412 1 1804 | 17.89 20,97 221 | 2518 | 36 PASS
4| 2427 1 2003 | 19.89 2297 221 | 2148 | 36 PASS
6 | 2437 1 1981 | 1967 2275 221 | 2696 | 36 PASS
8§ | 2447 1 1988 | 19.75 2282 221 | 2703 | 36 PASS
11 | 2462 1 1798 | 17.97 20,98 221 | 2519 | 36 PASS
802.11g Ch0
Freg. Data Avg.output | A" | eigp | Limit
CH Gain RESULT
(MHz) Rate Power (dBm) (dBi) (dBm) | (dBm)
|
T | 2412 6 14.78 120 | 1598 | 36 PASS
4 | 2427 6 19.98 120 | 2118 | 36 PASS
6 | 2437 6 19.85 120 | 2105 | 36 PASS
8 | 2447 6 19.96 120 | 2116 | 36 PASS
| 2462 6 14.82 120 | 1602 | 36 PASS
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802.11g Ch1
Freg. Data Avg.Output | A€M | eigp | Limit
CH Gain RESULT
(MHz) Rate Power (dBm) (dBi) (dBm) | (dBm)
i
1 2412 6 1461 1.20 15.81 36 PASS
4 2427 6 19.65 1.20 20.85 36 PASS
6 2437 6 19.52 1.20 20.72 36 PASS
8 2447 6 19.56 1.20 20.76 36 PASS
11 2462 6 14.55 1.20 15.75 36 PASS
802.11g_2TX
o | Frea Data A"?D' Output OTtOtal ’:‘Vg' Arge_""a ERP | Limit | oo
(MHz) Rate ower uiputrower:) a1 uem) | (dBm)
Cho | Chi (dBm) (dBi)
1 2412 6 14.79 | 1466 17.74 4.21 21.95 36 PASS
4 2427 6 19.99 | 19.85 2293 4.21 2714 36 PASS
6 2437 6 19.88 | 19.55 2273 4.21 26.94 36 PASS
8 2447 6 19.98 [ 19.59 22.80 4.21 27.01 36 PASS
11 2462 6 1488 | 14.58 17.75 4.21 21.96 36 PASS
802.11n_HT_20M ChO0
Freg. Data Avg.Output | A" | eigp | Limit
CH Gain RESULT
(MHz) Rate Power (dBm) (dB) (dBm) | (dBm)
i
1 2412 MCS0 14.98 1.20 16.18 36 PASS
4 2427 MCS0 19.98 1.20 2118 36 PASS
6 2437 MCS0 19.96 1.20 21.16 36 PASS
8 2447 MCS0 19.97 1.20 2117 36 PASS
11 2462 MCS0 14.71 1.20 15.91 36 PASS
802.11n_HT_20M Ch1
Freq. Data Avg. Output Ante.nna EIRP Limit
CH Gain RESULT
(MH2) Rate Power (dBm) (dBi) (dBm) | (dBm)
i
1 2412 MCS0 1467 1.20 15.87 36 PASS
4 2427 MCS0 19.91 1.20 21.11 36 PASS
6 2437 MCS0 19.54 1.20 20.74 36 PASS
8 2447 MCS0 19.67 1.20 20.87 36 PASS
11 2462 MCS0 1451 1.20 15.71 36 PASS
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80211n_HT20M 2TX
o | Frea Data A"% Output OTtOtai ’:"g' A';e_“"a EIRP | Limit | o
(MHz) Rate ower utput Fower an | (@Bm) | (dBm)
Cho | Chi (dBm) (dBi)
T | 2412 MCS0 1500 | 14.81 1701 221 | 2212 | 36 PASS
4 | 2427 MCS0 2000 | 19.94 22.08 421 | 2119 | 36 PASS
6 | 2437 MCS0 2002 | 1955 22.80 421 | 2701 36 PASS
8 | 2447 MCS0 2003 | 19.84 22.94 221 | 2715 | 36 PASS
11 | 2462 MCS0 15.00 | 14.74 17.93 421 | 2214 | 36 PASS
802.11n_HT_40M Cho
Freg. Data Avg.output | A" | eigp | Limit
CH Gain RESULT
(MHz) Rate Power (dBm) (dBi) (dBm) | (dBm)
|
3 | 2422 MCS0 12.86 120 14.06 36 PASS
5 | 2432 MCS0 19.84 120 | 2104 36 PASS
6 | 2437 MCS0 19.74 120 | 2094 36 PASS
7 | 2442 MCS0 19.82 120 | 2102 36 PASS
9 | 2452 MCS0 1275 120 1395 36 PASS
802.11n_HT_40M Ch1
Freq. Data Avg.Output | A€M | egp | Limit
CH Gain RESULT
(MH2) Rate Power (dBm) (dB) (dBm) | (dBm)
|
3 | 2422 MCS0 1258 120 1378 36 PASS
5 | 2432 MCS0 19.81 120 | 2101 36 PASS
6 | 2437 MCS0 1955 120 | 2075 36 PASS
7 | 2442 MCS0 1961 120 | 2081 36 PASS
9 | 2452 MCS0 12.54 120 1374 36 PASS
80211n_HT40M_2TX
o | Frea Data A"% Output OTtOtal s"g' A';e_""a ERP | Limit | oo
(MHz) Rate ower utputFower an | (@Bm) | (dBm)
Cho | Chi (dBm) (dBi)
3 | 2422 MCS0 12.93 | 1280 15.88 421 | 2009 | 36 PASS
5 | 2432 MCS0 1825 | 1768 2098 421 | 2519 | 36 PASS
6 | 2437 MCS0 1925 | 1849 21.90 421 | 2611 36 PASS
7 | 2442 MCS0 2000 | 19.82 22.92 221 | 2113 | 36 PASS
9 | 2452 MCS0 1318 | 12.74 15.98 421 | 2019 | 36 PASS
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802.11ax_HE_20M Ch0
Antenna
Freq. | Data . Avg. Output EIRP .
CH RU Conf i Limit | RESULT
(MHz) | Rate '9 Power (dBm) ((;a;r; (dBm) m
i
1 2412 | MCS0 full 14.83 1.20 16.03 36 PASS
4 2427 | MCS0 full 19.93 1.20 2113 36 PASS
6 2437 | MCSO full 19.77 1.20 20.97 36 PASS
8 2447 | MCS0 full 19.98 1.20 21.18 36 PASS
11 2462 | MCS0 full 14.73 1.20 15.93 36 PASS
802.11ax_HE_20M Ch1
Antenna
Freq. Data . Avg. Output EIRP .
CH RU Conf i Limit | RESULT
(MH2) Rate '9 Power (dBm) ((;a;r; (dBm) 'm
i
1 2412 | MCS0 full 14.61 1.20 15.81 36 PASS
4 2427 | MCS0 full 19.72 1.20 20.92 36 PASS
6 2437 | MCSO full 19.67 1.20 20.87 36 PASS
8 2447 | MCS0 full 19.87 1.20 21.07 36 PASS
11 2462 | MCS0 full 14.65 1.20 15.85 36 PASS
802.11ax_HE20M_2TX
Avg. Output Total Avg. Antenna
Freq. | Data i . EIRP -
CH (MHz) | Rate RU Config Power Output Power GaI!‘I (dBm) Limit | RESULT
Ch0 | Ch1 (dBm) (dBi)
1 2412 [ MCSO full 15.17 | 14.73 17.97 421 22.18 36 PASS
4 2427 | MCS0 full 20.11 | 19.76 22.95 421 27.16 36 PASS
6 2437 | MCSO full 20.00 | 19.69 22.86 4.21 27.07 36 PASS
8 2447 | MCSO full 20.06 | 19.90 22.99 4.21 27.20 36 PASS
11 | 2462 | MCSO full 15.01 | 14.84 17.94 4.21 22.15 36 PASS
802.11ax_HE_40M Ch0
Antenna
Freq. | Data . Avg. Output EIRP .
CH RU Conf i Limit | RESULT
(MHz) | Rate °M3 | power (dBm) ((;“;") @Bm) |~
i
3 2422 | MCS0 full 12.91 1.20 14.11 36 PASS
5 2432 [ MCSO full 19.85 1.20 21.05 36 PASS
6 2437 [ MCSO full 19.84 1.20 21.04 36 PASS
7 2442 | MCS0 full 19.99 1.20 21.19 36 PASS
9 2452 [ MCSO full 12.96 1.20 14.16 36 PASS
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802.11ax_HE_40M Ch1
Antenna
Freq. Data . Avg. Output EIRP L.
CH RU Conf i Limit | RESULT
(MHz2) Rate onfig Power (dBm) Za;; (dBm) 'm
i

3 2422 | MCSO full 12.58 1.20 13.78 36 PASS

5 2432 | MCS0 full 19.57 1.20 20.77 36 PASS

6 2437 | MCS0 full 19.52 1.20 20.72 36 PASS

7 2442 | MCS0 full 19.69 1.20 20.89 36 PASS

9 2452 | MCS0 full 12.73 1.20 13.93 36 PASS

802.11ax_HE40M_2TX
Avg. Output Total Avg. Antenna
Freq. | Data EIRP
R p . -
CH (MHz) | Rate U Config Power Output Power Gal.n (dBm) Limit | RESULT
Ch0 | Ch1 (dBm) (dBi)

3 2422 | MCSO full 13.08 | 12.73 15.92 4.21 20.13 36 PASS
5 2432 | MCSO full 1823 | 17.85 21.05 421 25.26 36 PASS
6 2437 | MCSO full 18.79 | 18.09 2146 421 25.67 36 PASS
7 2442 | MCSO full 19.62 | 19.28 2246 4.21 26.67 36 PASS
9 2452 [ MCSO full 13.04 | 12.67 15.87 4.21 20.08 36 PASS
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9 EMISSION BANDWIDTH MEASUREMENT

9.1

Standard Applicable

The minimum 6 dB bandwidth shall be at least 500 kHz.

9.2

9.3

1.

2.
tenna port to the spectrum analyzer.
9.3.1

1.
2.

9.3.2

-

Test Setup

EUT Attenuator Spectium

Measurement Procedure:

Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the an-

FCC measurements

The testing follows the Measurement Procedure of the KDB 558074 DO01.

Set the spectrum analyzer as

RBW= 100 kHz,

VBW = 3 X RBW,

Span= 2 to 5 times of the OBW,
Sweep=auto, Detector = Peak, and Max hold.

Mark the upper and lower frequencies of -6dB.

Repeat above procedures until all test default channel is completed.
ISED measurements

The testing follows the Measurement Procedure of the RSS-Gen section 6.7.
Set the spectrum analyzer as

RBW= 1 % to 5% of 99% and -6dB Bandwidth ,

VBW = 3 X RBW,

Span= large enough to capture all products of the modulation process
Sweep=auto, Detector = Peak, and Max hold.

Mark the upper and lower frequencies of 99% and -6dB.

Repeat above procedures until all test default channel is completed.
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9.4 6dB Bandwidth

802.11b Ch0

R
2412 7596.00 >500 | PASS
2437 8050.00 >500 | PASS
2462 7585.00 >500 | PASS
802.11b Ch1
e | e | e
2412 7193.00 >500 | PASS
2437 7119.00 > 500 PASS
2462 7143.00 >500 | PASS
802.11g Cho
PR
2412 15480.00 >500 | PASS
2437 15180.00 >500 | PASS
2462 15390.00 >500 | PASS
802.11g Ch1
e | e | e
2412 16030.00 >500 | PASS
2437 15700.00 > 500 PASS
2462 15760.00 >500 | PASS
802.11n_HT_20M Cho0
R
2412 15980.00 >500 | PASS
2437 16000.00 >500 | PASS
2462 15910.00 >500 | PASS
802.11n_HT_20M Ch1
PR
2412 16820.00 >500 | PASS
2437 15970.00 > 500 PASS
2462 16560.00 >500 | PASS
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802.11n_HT_40M Ch0

o ] e | ] e
2422 35340.00 >500 | PASS
2437 35170.00 >500 | PASS
2452 36000.00 >500 | PASS
802.11n_HT_40M Ch1
Freq. 6dB BW Limit Result
(MHz) (kHz) (kHz)
2422 36310.00 >500 | PASS
2437 35130.00 >500 | PASS
2452 35710.00 >500 | PASS
802.11ax_HE_20M Ch0
Freq. RU 6dB BW Limit Result
(MHz) Config (kHz) (kHz)
2412 full 17830.00 >500 | PASS
2437 full 18050.00 >500 | PASS
2462 full 18580.00 >500 | PASS
802.11ax_HE_20M Ch1
Freq. RU 6dB BW Limit Result
(MHz) Config (kHz) (kHz)
2412 full 18160.00 >500 | PASS
2437 full 18450.00 >500 | PASS
2462 full 18410.00 >500 | PASS
802.11ax_HE_40M Ch0
Freq. RU 6dB BW Limit Result
(MHz) Config (kHz) (kHz)
2422 full 37210.00 >500 [ PASS
2437 full 37570.00 >500 [ PASS
2452 full 37810.00 >500 [ PASS
802.11ax_HE_40M Ch1
Freq. RU 6dB BW Limit Result
(MHz) Config (kHz) (kHz)
2422 full 37760.00 >500 [ PASS
2437 full 37160.00 | >500 | PASS
2452 full 36400.00 >500 | PASS
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802.11b_20MHz_Chain0_2412MHz 802.11b_20MHz_Chain1_2412MHz

Spectrum Analyzer 1

Spectrum Analyzer 1

Occupied BW & rewew v Occupied BW G ey v
KEYSIGHT [Input RF IpUtZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2412000000 GHz e me— KEYSIGHT [Input RF IpUtZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2412000000 GHz e mem—
R o Gate: Of \AuglHold: 5050 Center Frequency | setings - ate. Of \AuglHold: 5050 Center Frequency | settings
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2412000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2412000000 GHz
w w
Span Span
1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz 1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz
ScaleDiv 10.0 B Ref Value 30.00 dBm ScaleDiv 10.0 B Ref Value 30.00 dBm
CF Step CF Step
3.000000 MHz 200 3.000000 MHz
A Auto w;\? Auto
Man 000 Man
Freq Offset 200 X Freq Offset
0Hz -300 - 0Hz
|
|
(Center 2.41200 GHz #Video BW 300,00 kHz in 30 MHz| (Center 2.41200 GHz #Video BW 300,00 kHz in 30 MHz|
[#Res BW 100.00 kHz Sweep 2.93 ms (1001 pts) [#Res BW 100.00 kHz Sweep 2.93 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
12.904 MHz Total Power 253dBm 12.947 MHz Total Power 24.7dBm
Transmit Freq Ermor 106.85 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -17.445 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 7596 MHz xdB £0008 P ocal | X dB Bandvidh 7193 MHz xdB £0008 P ocal |
Limited Limited
) [9 ] Ao 14,200 A Sale I Y oA Sale
90 A ? Tom O @ E‘ I’ Allowed DM ? G ®) @ E‘ Py Allowed

802.11b_20MHz_Chain0_2437MHz

Spectrum Analyzer 1

&

802.11b_20MHz_Chain1_2437MHz

Spectrum Analyzer 1

&

Occupied BW Mk Frequency Occupied BW T Frequency
KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq; 2437000000 GHz e mem— KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2437000000 GHz e mem—
R o Gate: Of \AuglHold: 5050 (Center Frequency - ate. Of AvglHold>50150 (Center Frequency
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2437000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2437000000 GHz
w w
Span Span
1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz 1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz
ScaleDiv 10.0 B Ref Value 30.00 dBm ScaleDiv 10.0 B Ref Value 30.00 dBm
CF Step CF Step
3.000000 MHz 200 3.000000 MHz
Auto w;\? Auto
Man 000 Man
Freq Offset 200 Freq Offset
0Hz -300 0Hz
; i 400} § T
(Center 2.43700 GHz #Video BW 300,00 kHz in 30 MHz| (Center 2.43700 GHz #Video BW 300,00 kHz in 30 MHz|
[#Res BW 100.00 kHz Sweep 2.93 ms (1001 pts) [#Res BW 100.00 kHz Sweep 2.93 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
12.790 MHz Total Power 265dBm 12.805 MHz Total Power 266 dBm
Transmit Freq Ermor 87.316 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor 72.920 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 8050 MHz xdB £0008 P ocal | X dB Bandvidh 7.119 MHz | xdB £0008 P ocal |
Limited Limited
Apr 14,2023 A Sale I T Y oA Sale
? e ® = lRe Alowed a9C Ml ? iwm ®) S Hlowes

802.

11b_20MHz_Chain0_2462MHz

802.11b_20MHz_Chain1_2462MHz

e B re 1 S G e
KEYSIGHT[mutRF [npuiz 500 Aten 308 g\g Fg Run gen‘l:v Eeéuﬂé ;eznnoom GHz Genter Fiequency E KEYSIGHT[ulRF [mpuiz500  Aten30d8  Tig Fg Run gen‘l:v Eeéuﬂé ;eznnoom GHz [GenterFroquency | ﬁ
ate: wglHol lings ate: wglHol lings
R > g Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2462000000 GHz > ign Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2462000000 GHz
L Span L Span
1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz 1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz
v 10.0d8 Ref Value 30.00 dBm ScalelDiv 10.0 4B Ref Value 30.00 dBm
L CF Step CF Step
3,000000 MHz 200 3.000000 MHz
Auto w;\? Auto
Man 000 Man
J Freq Offset 200 Freq Offset
0Hz -300 0Hz
i oo i | il
} 0
(Center 2.46200 GHz #Video BW 300,00 kHz Span 30 MHz| (Center 2.46200 GHz #Video BW 300,00 kHz in 30 MHz|
[#Res BW 100.00 kHz Sweep 2.93 ms (1001 pts) [#Res BW 100.00 kHz Sweep 2.93 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
12.893 MHz Total Power 257 dBm 13.072 MHz Total Power 25.0dBm
Transmit Freq Ermor 34.496 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -92.477 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 7585 MHz xdB £0008 P ocal | X dB Bandvidh 7043 MHz xdB £0008 P ocal |
Limited Limited
~a Sale — ~a Sale
Apr 14,2023 XA § Apr 14,2023 A XA |
7 gags7AM (-] @ E‘ #N Allowed - a9 ! 7 esadrAm L X o % N Allowed
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802.119_20MHz_Chain1_2412MHz

Occupied BW & rewew v Occupied BW & e v
KEYSIGHT [Input RF IpUtZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2412000000 GHz e me— KEYSIGHT [Input RF IpUtZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2412000000 GHz e mem—
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9.5 99% Bandwidth

802.11b Ch0

802.11b Ch1

Freq. 99% BW Freq. 99% BW
(MHz) (MHz) (MHz) (MHz)
2412 12.947 2412 12.981
2437 12.932 2437 12.809
2462 12.945 2462 13.054

802.11g Ch0

802.11g Ch1

Freq. 99% BW Freq. 99% BW
(MHz) (MHz) (MHz) (MHz)
2412 16.433 2412 16.432
2437 16.405 2437 16.409
2462 16.436 2462 16.455
802.11n_HT20M Cho0 802.11n_HT20M Ch1
Freq. 99% BW Freq. 99% BW
(MHz) (MHz) (MHz) (MHz)
2412 17.634 2412 17.599
2437 17.624 2437 17.584
2462 17.633 2462 17.644

802.11n_HT40M Ch0

802.11n_HT40M Ch1

Freq. 99% BW Freq. 99% BW
(MHz) (MHz) (MHz) (MHz)
2422 36.008 2422 36.161
2437 36.026 2437 35.981
2452 36.154 2452 35.967
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802.11ax_HE20M Cho0 802.11ax_HE20M Ch1
Freq. RU 99% BW Freq. RU 99% BW
(MHz) Config (MHz) (MHz) Config (MHz)
2412 full 18.949 2412 full 18.904

2437 full 18.958 2437 full 18.861
2462 full 18.955 2462 full 18.952

802.11ax_HE40M Ch0 802.11ax_HE40M Ch1
Freq. RU 99% BW Freq. RU 99% BW
(MHz) Config (MHz) (MHz) Config (MHz)
2422 full 37.704 2422 full 37.751
2437 full 37.689 2437 full 37.618
2452 full 37.808 2452 full 37.609

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
FrIES AR - LG R AR Sh AT » FIR RS E SR OOR » AR RAN S HHF T » R uHH1ER -
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* 3 7 % % #74 A £ T % 7 1 # 134 5L
cAREPPRGT AT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw

Member of SGS Group



Spectrum Analyzer 1

802.11b_20MHz_Chain0_2412MHz

Spectrum Analyzer 1

Report No.: TERF2303000752ER
Page: 51 of 186

802.11b_20MHz_Chain1_2412MHz

Occupied BW & rewew v Occupied BW & reweny v
KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq; 2412000000 GHz e me— KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2412000000 GHz e mem—
R e Gate: Off IAvglHold: 100100 Center Frequency | setings - ate: Of IAvglHold:>1001100 Center Frequency | settings
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2412000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2412000000 GHz
w w
Span Span
1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz 1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz
ScaleDiv 10.0 B Ref Value 30.00 dBm ScaleDiv 10.0 B Ref Value 30.00 dBm
CF Step CF Step
3.000000 MHz 200 3.000000 MHz
Auto w;\? Auto
Man 000 Man
- Freq Offset 200 Freq Offset
T 0Hz 300 — 0Hz
wld ) . 1) "
(Center 2.41200 GHz #ideo BW 1.0000 MHz in 30 MHz| (Center 2.41200 GHz #ideo BW 1.0000 MHz in 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
12.947 MHz Total Power 220dBm 12.981 MHz Total Power 21.7dBm
Transmit Freq Ermor 95.419 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -14.177 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 8103 MHz xdB £0008 P ocal | X dB Bandvidh 8115 MHz | xdB £0008 P ocal |
Limited Limited
) [9 ] for 14,200 A Sale I Y oA Sale
90 ? G ® = lRe Alowed a90C M ? i ®) S Hlowes

Spectrum Analyzer 1

802.11b_20MHz_Chain0_2437MHz

Spectrum Analyzer 1

802.11b_20MHz_Chain1_2437MHz

&

Occupied BW Mk & e Occupied BW T Frequency
KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2437000000 GHz e mem— KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq; 2437000000 GHz e mem—
R o Gate: Of AvglHold>100/100 (Center Frequency - ate. Of AvglHold: 100100 (Center Frequency
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2437000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2437000000 GHz
w w
Span Span
1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz 1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz
ScaleDiv 10.0 B Ref Value 30.00 dBm ScaleDiv 10.0 B Ref Value 30.00 dBm
CF Step CF Step
3.000000 MHz 200 3.000000 MHz
Auto w;\? Auto
Man 000 Man
Freq Offset 200 Ao Freq Offset
o 0Hz 300 s ¥ 0Hz
gl UL | 100 el )
{ o— |
| |
(Center 2.43700 GHz #ideo BW 1.0000 MHz Span 30 MHz| (Center 2.43700 GHz #ideo BW 1.0000 MHz Span 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
12.932 MHz Total Power 23.9dBm 12.809 MHz Total Power 235dBm
Transmit Freq Ermor -32.999 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor 89.496 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 8104 MHz xdB £0008 P ocal | X dB Bandvidh 8092 MHz | xdB £0008 P ocal |
Limited Limited
Apr 14,2023 A Sale I T Y oA Sale
P Lo B @ E‘ I’ Allowed DM ? Gson ® @ E‘ Py Allowed

802.11b_20MHz_Chain0_2462MHz

802.11b_20MHz_Chain1_2462MHz

e B re 1 S B e
KEYSIGHT[mutRF [npuiz 500 Aten 308 g\g Fg Run gen‘l:v Eeuonll 4:02000000 GHz Genter Fiequency E KEYSIGHT[ulRF [mpuiz500  Aten30d8  Tig Fg Run gen‘l:v Eeuonll 4:02000000 GHz [GenterFroquency | ﬁ
ate: wg|Hold: 100/1 ings ate: wg|Hold: 100/1 ings
R > g Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2462000000 GHz > ign Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2462000000 GHz
w w
Span Span
1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz 1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz
v 10.0d8 Ref Value 30.00 dBm ScalelDiv 10.0 4B Ref Value 30.00 dBm
L CF Step CF Step
3,000000 MHz 200 3.000000 MHz
Auto w;\? Auto
Man 000 Man
- Freq Offset 200 > Freq Offset
T T 0tz e W) BN Otz
L . 100 ek bl sl "
i
|
(Center 2.46200 GHz #ideo BW 1.0000 MHz Span 30 MHz| (Center 2.46200 GHz #ideo BW 1.0000 MHz in 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
12.945 MHz Total Power 225dBm 13.054 MHz Total Power 21.8dBm
Transmit Freq Ermor 36.627 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -71.628 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 8115 MHz | xdB £0008 P ocal | X dB Bandvidh 8117 MHz | xdB £0008 P ocal |
Limited Limited
Apr 14, 2023 wA sale w0 | A1, 2023 gm wA sale
7 esairam (-] @ E‘ #N Allowed L a9 ! 7 esagram (- 78 @ E‘ s Allowed

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSAHERN » P &S RAEEINE B T I ERE SL M CRETOOR o A AREEAN BT A R EH i -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

FARBPRRGG AP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* # 1
t (886-2) 2299-3279 f (886-2) 2298-0488

MR ATAAEF R T 1B 134 5L
WWW.SgS.Com.tw
Member of SGS Group



Report No.: TERF2303000752ER
Page: 52 of 186

802.119_20MHz_Chain0_2412MHz 802.119_20MHz_Chain1_2412MHz

Spectrum Analyzer 1

Spectrum Analyzer 1

Occupied BW & rewew v Occupied BW G ey v
KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq; 2412000000 GHz e me— KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq; 2412000000 GHz e mem—
R o Gate: Of [AuglHold: 1001100 Center Frequency | setings - ate. Of [AuglHold: 1001100 Center Frequency | settings
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2412000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2412000000 GHz
w w
Span Span
1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz 1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz
ScaleDiv 10.0 B Ref Value 30.00 dBm ScaleDiv 10.0 B Ref Value 30.00 dBm
CF Step CF Step
3.000000 MHz 200 3.000000 MHz
Auto w;\? Auto
Man 000 Man
. Freq Offset 200 Freq Offset
0Hz K 0Hz
(Center 2.41200 GHz #ideo BW 1.0000 MHz in 30 MHz| (Center 2.41200 GHz #ideo BW 1.0000 MHz in 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
16.433 MHz Total Power 22.1dBm 16.432 MHz Total Power 22.1dBm
Transmit Freq Ermor 31.448 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -12.945 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 16.33 MHz | xdB £0008 P ocal | X dB Bandvidh 16.37 MHz | xdB £0008 P ocal |
Limited Limited
a0 Ao 2 wA sale I Y wA sale
RIS lak#yol ) @ E‘ P Allowed DM ? e ® @ E‘ I’ Allowed

802.119_20MHz_Chain0_2437MHz

Spectrum Analyzer 1

&

802.119_20MHz_Chain1_2437MHz

Spectrum Analyzer 1

&

Occupied BW s Frequency Occupied BW T+ Frequency
KEYSIGHT Ineut RF IpUZ 500  Afen:30dB  [Trg: FreeRun  [Cenler Freq: 2437000000 GHz (e m— KEYSIGHT Ineut RF IpUZ 500  Afen:30dB  [Trg: FreeRun  [Cenler Freq: 2437000000 GHz (e m—
R o Gate: Of [AuglHold: 1001100 (Center Frequency - ate. Of [AuglHold: 1001100 (Center Frequency
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2437000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2437000000 GHz
w w
Span Span
1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz 1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz
ScalelDiv 10.0 dB Ref Value 30.00 dBm ScalelDiv 10.0 dB Ref Value 30.00 dBm
OF Step OF Step
3000000 MHz 200 3000000 MHz
Auto w;\? " Auto
Man 000 Man
. Freq Offset 200 N L Freq Offset
= 0Hz -300 0Hz
(Center 243700 GHz #Video BW 1.0000 MHz n 30 MHz (Center 243700 GHz #Video BW 1.0000 MHz n 30 MHz
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics v 2Metics v
Ocoupied Bandvwidih Ocoupied Bandvwidih
16.405 MHz Total Power 27.3dBm 16.409 MHz Total Power 27.1dBm
Transmit Freq Ermor -23.961 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor 15.481 kHz % of OBW Power 99.00 % Local
X dB Bandwidth 16.29 MHz | xdB £00B P | X dB Bandwidth 16.39 MHz | xdB £00B P |
Limited Limited
Apr 14,2023 A Sale I T Y oA Sale
2 iz O @ E‘ P Allowed 9 ? T ® @ E‘ P Allowed

802.119_20MHz_Chain0_2462MHz

802.119_20MHz_Chain1_2462MHz

Spectrum Analyzer 1 B Spectrum Analyzer 1
Occupied BW Mk £ rewen o Occupied BW T £ rewen o
KEYSIGHT lneut RF IpUZ 500  Afen:30dB  [Trg: FreeRun [Cenler Freq: 2462000000 GHz (e m— KEYSIGHT lneut RF IpUZ 500  Afen:30dB  [Trg: FreeRun [Cenler Freq: 2462000000 GHz (e m—
R o (Gale: Of IAvgHold: 1007100 (Center Frequency | gettings - ale: Off IAvgHold: 1007100 (Center Frequency | gettings
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2462000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2462000000 GHz
w w
Span Span
1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz 1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz
iv10.0 4B Ref Value 30.00 dBm ScalelDiv 10.0 dB Ref Value 30.00 dBm
It OF Step OF Step
3000000 MHz 20 3000000 MHz
Auto w;\? - Auto
Man 000 Man
- Freq Offset 200 e Freq Offset
= 0Hz 300 = 0Hz
(Center 246200 GHz #Video BW 1.0000 MHz n 30 MHz (Center 246200 GHz #Video BW 1.0000 MHz n 30 MHz
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics v 2Metics v
Ocoupied Bandvwidih Ocoupied Bandvwidin
16.436 MHz Total Power 220dBm 16.455 MHz Total Power 21.6dBm
Transmit Freq Ermor 4.761 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -37.263 kHz % of OBW Power 99.00 % Local
X dB Bandwidth 16.36 MHz | xdB £00B P | X dB Bandwidth 16.40 MHz | xdB £00B P |
Limited Limited
Apr 14,2023 wA sale w0 | A4, 2023 gm wA sale
2 s O @ E‘ AN Allowed aacM? fa®) @ E‘ AN Allowed

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSAHERN » P &S RAEEINE B T I ERE SL M CRETOOR o A AREEAN BT A R EH i -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

FARBPRRGG AP

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* # 1
t (886-2) 2299-3279 f (886-2) 2298-0488

MR ATAAEF R T 1B 134 5L
WWW.SgS.Com.tw
Member of SGS Group



Report No.: TERF2303000752ER
Page: 53 of 186

802.11n_20MHz_Chain0_2412MHz 802.11n_20MHz_Chain1_2412MHz

Spectrum Analyzer 1

Spectrum Analyzer 1

Occupied BW & rewew v Occupied BW & e v
KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq: 2412000000 GHz e me— KEYSIGHT [Input RF IputZ 500 Aften:30dB  [Trig: FreeRun  [Center Freq; 2412000000 GHz e mem—
R o Gate: Of AvglHold>100/100 Center Frequency | setings - Gate: Of [AuglHold: 1001100 Center Frequency | settings
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2412000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2412000000 GHz
w w
Span Span
1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz 1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz
ScaleDiv 10.0 B Ref Value 30.00 dBm ScaleDiv 10.0 B Ref Value 30.00 dBm
CF Step Log CF Step
3.000000 MHz 200 3.000000 MHz
- o — Ao o P oy Ao
) Man 000 Man
et M Freq Offset 200 - - Freq Offset
e Sl 0z 300 4 > 0Hz
(Center 2.41200 GHz #ideo BW 1.0000 MHz Span 30 MHz| (Center 2.41200 GHz #ideo BW 1.0000 MHz Span 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics i 2Metics i
17.634 MHz Total Power 223dBm 17.599 MHz Total Power 222dBm
Transmit Freq Ermor 28.760 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor -20.072 kHz % of OBW Power 99.00 % Local
X dB Bandvidh 17,57 MHz | xdB £0008 P ocal | X dB Bandvidh 17.55 MHz | xdB £0008 P ocal |
Limited Limited
) [9 ] Ao 14,200 A Sale FIDE T oA Sale
90 ? akn ® = lRe Alowed 90 ? T ®) S Hlowes

802.11n_20MHz_Chain0_2437MHz 802.11n_20MHz_Chain1_2437MHz

Spectrum Analyzer 1

Spectrum Analyzer 1

&

Occupied BW Mk & e Occupied BW T Frequency
KEYSIGHT Ineut RF IpUZ 500  Afen:30dB  [Trg: FreeRun  [Cenler Freq: 2437000000 GHz (e m— KEYSIGHT Ineut RF IpUZ 500  Afen:30dB  [Trg: FreeRun  [Cenler Freq: 2437000000 GHz (e m—
R o Gate: Of [AuglHold: 1001100 (Center Frequency - ate. Of [AuglHold: 1001100 (Center Frequency
nign: Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2437000000 GHz Align: Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2437000000 GHz
w w
Span Span
1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz 1 Greph y Ref Lyl Offset 11.60 dB 30,000 MHz
ScalelDiv 10.0 dB Ref Value 30.00 dBm ScalelDiv 10.0 dB Ref Value 30.00 dBm
OF Step Log OF Step
3000000 MHz 200 3000000 MHz
- S F— Ao w;ﬁ —— - = s Ao
Man 000 7 S Man
o Freq Offset 200) Lt i Freq Offset
0Hz 300" - 0Hz
(Center 243700 GHz #Video BW 1.0000 MHz Span 30 MHz| (Center 243700 GHz #Video BW 1.0000 MHz Span 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics v 2Metics v
Ocoupied Bandvwidih Ocoupied Bandvwidih
17.624 MHz Total Power 27.9dBm 17.584 MHz Total Power 27.2dBm
Transmit Freq Ermor -21.557 kHz % of OBW Power 99.00 % Local Transmit Freq Ermor 7.885 kHz % of OBW Power 99.00 % Local
X dB Bandwidth 17,55 MHz | xdB £00B P | X dB Bandwidth 1751 MHz | xdB £00B P |
Limited Limited
Apr 14, 2023 wA sale w0 | A1, 2023 gm wA sale
90 7 13e02AM (-] @ E‘ #N Allowed a9 ! ? Fiom @/ @ E‘ s Allowed

802.11n_20MHz_Chain0_2462MHz 802.11n_20MHz_Chain1_2462MHz

Spectrum Analyzer 1 > Spectrum Analyzer 1
Occupied BW Mk £ rewen o Occupied BW T £ rewen o
KEYSIGHT [Input RF IputZ 500 Aften: 30dB g\% Fg Run gen‘l:v Eequonll ;tgﬂznnoum GHz Genter Fiequency @ KEYSIGHT [neut RF IputZ:500  Aften: 30dB g\% Fg Run gen‘l:v Eequonll ;tgﬂznnoum GHz [GenterFroquency | @
ate vglHo ate: vglHo
R > g Auto FreqRef: Int(S) #F Gain: Low  Radio Std: None 2462000000 GHz > ign Auto FreqRef: Int(S) #IF Gain: Low  Radio Std: None 2462000000 GHz
L Span L Span
1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz 1Graph N Ref Lvi Offset 11.80 dB 30.000 MHz
0d8 Ref Value 30.00 dBm ScalelDiv 10.0 4B Ref Value 30.00 dBm
CF Step Log CF Step
3,000000 MHz 200 3.000000 MHz
Auto w;\? |- - - o . PR Auto
Man 000 ; Man
Freq Offset 200 e . P Freq Offset
0Hz 300 -~ Fee— 1 0Hz
(Center 2.46200 GHz #ideo BW 1.0000 MHz Span 30 MHz| (Center 2.46200 GHz #ideo BW 1.0000 MHz Span 30 MHz|
[#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts) [#Res BW 300.00 kHz Sweep 1.07 ms (1001 pts)
2Metics i 2Metics i
Occupied Bandwidth Occupied Bandwidth
17.633 MHz Total Power 228dBm 17.644 MHz Total Power 225dBm
Transmit Freq Ermor 4.724 kHz % of OBW Power 99.00 % Transmit Freq Ermor -44.669 kHz % of OBW Power 99.00 %
Local Local
X dB Bandvidh 17.58 MHz | xdB £0008 P ocal | X dB Bandvidh 17.60 MHz | xdB £0008 P ocal |
Limited Limited

Apr 14,2023
Hasiann ©

T REOREE D S

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSAHERN » P &S RAEEINE B T I ERE SL M CRETOOR o A AREEAN BT A R EH i -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company'’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. | No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* # 7 " % &7 2 ¥ B % 7 1§ 134 5L
SARSEARORGT AP | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SQS.COm.tw
Member of SGS Group





